Yamaha CH-500 Percussion Parts Diagram PDF

1 of 4
1 of 4

Summary of Content for Yamaha CH-500 Percussion Parts Diagram PDF

Model Name

CH-500

Model Name

CH-500

Model Name

Ref No. Parts No.(ChangeNo.) English Name Minimum Delivery Accept order

or not

CH-500

21 W7102030(3652) WIRE ASS'Y CH500 1 PC Discontinu ed.

21 W7102031(3652) WIRE ASS'Y CH500 1 PC

22 W7111010 HUNGER BAR(PLAIN SCALE) ASS'Y CH500 1 PC

22-2 EB330106 FLAT HEAD SCREW 3.0X10 1 PACK(6PC/PACK)

23 W7112010 HUNGER BAR(SHARP SCALE) ASS'Y CH500 1 PC Discontinu ed.

24 W7110010 HUNGER REST (BRACET)-LEFT CH-500 1 PC Discontinu ed.

25 W7110020 HUNGER REST (BRACKET)-RIGHT CH-500 1 PC

25-1 W0110510 SCREW 4.0x25 FNM33G CH500 1 PCS

26 W7111030 HUNGER PIN CH520 1 PC

26-1 V4508500 Spring Washer 5 MFNI33 DC9190B 1 PC

26-2 W7111540 DOMED CAP NUT CHS520/CH500 1 PC

27 W7119810 SIDE COLUMN ASS'Y CH500 1 PC.

28 W7141000 DAMPER BOARD (UPPER) ASS'Y CH-500 1 PC

28-1 W7141020 DAMPER CLOTH CH-500 1 PC

28-2 W7141030 BUSHING CLOTH CH-700 1 PC

28-3 W7140060 WASHER (2) CH-500 DC91xxB 1 PC

28-4 EV201046 PLAIN WASHAR 4.0MM 1 PACK(6PC/PACK) Discontinu ed.

28-5 U1555046 HEXAGONAL NUT M4 ZY 6PC/PACK 1 PACK Discontinu ed.

28-6 EZ000282 NUT M6 FNM3-3G 1 PACK(2PC/PACK) Discontinu ed.

28-7 EB350306 FLAT HEAD SCREW 5.0X30 1 PACK(6PC/PACK)

29 W7142010 DAMPER BOARD (MIDDLE) ASS'Y CH-500 1 PC

29-1 W7142990 LINK SUB ASS'Y CH-500 1 PC

29-10 EV131156 FLAT HEAD SCREW 3.1 X 15 1 PACK(6PC/PACK) Discontinu ed.

29-2 EA340256 PAN HEAD SCREW 4.0X25 1 PACK(6PC/PACK)

29-3 U1555046 HEXAGONAL NUT M4 ZY 6PC/PACK 1 PACK Discontinu ed.

29-4 EV201040 PLAIN WASHER 4MM FNM33G 1 PC.

29-5 W7142050 STOPPER PLATE CH-500 1 PC

29-6 W7142020 DAMPER GUIDE CLOTH (3) CH-500 1 PC

29-7 W7142030 DAMPER GUIDE CLOTH (2) CH-500 1 PC

29-8 W7142040 DAMPER GUIDE CLOTH (1) CH-500 1 PC

29-9 W7140010 DAMPER SPRING CH-500 1 PC

30 W7143000 DAMPER BOARD (LOWER) ASS'Y CH-500 1 PC

30-1 EB350306 FLAT HEAD SCREW 5.0X30 1 PACK(6PC/PACK)

30-2 W7140020 STAY HOLDER CH-500 1 PC

30-3 W7140050 PULL ROD FLANGE CH-500 1 PC

30-4 W7140540 SPRING PIN CH-500 10 PC

30-5 W7140040 PULL ROD CH-500 1 PC

30-6 W7141030 BUSHING CLOTH CH-700 1 PC

30-7 EP335256 FLAT HEAD WOOD SCREW 3.5X25 1 PACK(6PC/PACK)

31 W7146010 DAMPER ROD CH-500 1 PC

Model Name

Ref No. Parts No.(ChangeNo.) English Name Minimum Delivery Accept order

or not

CH-500

32 W7146020 DAMPER STAY CH-500 1 PC

32-1 W7146510 BUTTERFIY SCREW CH-500 1 PC

33 W7144010 DAMPER HOLDER (BRACET)LEFT CH-500 1 PC

33-1 W6441200 FIXING BOLT M8x15 TP423,6,9,432 1 PC

33-2 W7144020 CENTER PIN CH-500 1 PC

34 W7145010 DAMPER HOLDER (BRACET)RIGHT CH-500 1 PC

34-1 W7145020 DAMPER GUIDE PIN CH700 1 PC

35 W7145030 DAMPER STOPPER AXIS CH-500 1 PC

35-1 W7145050 DAMPER STOPPER KNOB CH-500 1 PC

35-2 W7145520 HEXAGONAL SOKET SET SCREW M3X3 CH-500 1 PC

35-3 W7145040 DAMPER STOPPER SPRING CH-500 1 PC

35-4 EV501606 STOP RING 6.0MM 1 PACK(6PC/PACK) Discontinu ed.

35-5 W7145060 CLOTH WASHER CH-500 DC91xxB 1 PC

36 EA250166 PAN HEAD SCREW 5X16 FCRM3-3G (6) 1 PACK(6PC/PACK)

36-1 EV430056 TOOTHED LOCK WASHER AB 5.0MM 1 PACK(6PC/PACK)

37 W7102340 BASE CASTING (RIGHT)ASS'Y CH-500 1 PC

37-1 EM240356 OVAL HEAD TAPPING SCREW 4X35(6) 1 PACK(6PC/PACK)

37-2 EM250406 OVAL HEAD TAPPING SCREW 5X40(6) 1 PACK(6PC/PACK)

37-3 W6441200 FIXING BOLT M8x15 TP423,6,9,432 1 PC

38 W7102350 BASE CASTING (LEFT) ASS'Y CH-500 1 PC

39 W7170530 REAR-CASTER CH-500 1 PC

40 W7170540 CASTER-FRONT CH-500 1 PC

41 W7102360 BASE BAR (2) CH-500 1 PC

42 W7102370 BASE BAR (1) CH-700 1 PC

43 W7102380 DAMPER PEDAL CH-500 1 PC

43-1 W7102440 RUBBER FOOT CH-500 1 PC

44 W7102390 PEDAL JAURNAL(L) CH-500 1 PC

Manualsnet FAQs

If you want to find out how the CH-500 Yamaha works, you can view and download the Yamaha CH-500 Percussion Parts Diagram on the Manualsnet website.

Yes, we have the Parts Diagram for Yamaha CH-500 as well as other Yamaha manuals. All you need to do is to use our search bar and find the user manual that you are looking for.

The Parts Diagram should include all the details that are needed to use a Yamaha CH-500. Full manuals and user guide PDFs can be downloaded from Manualsnet.com.

The best way to navigate the Yamaha CH-500 Percussion Parts Diagram is by checking the Table of Contents at the top of the page where available. This allows you to navigate a manual by jumping to the section you are looking for.

This Yamaha CH-500 Percussion Parts Diagram consists of sections like Table of Contents, to name a few. For easier navigation, use the Table of Contents in the upper left corner.

You can download Yamaha CH-500 Percussion Parts Diagram free of charge simply by clicking the “download” button in the upper right corner of any manuals page. This feature allows you to download any manual in a couple of seconds and is generally in PDF format. You can also save a manual for later by adding it to your saved documents in the user profile.

To be able to print Yamaha CH-500 Percussion Parts Diagram, simply download the document to your computer. Once downloaded, open the PDF file and print the Yamaha CH-500 Percussion Parts Diagram as you would any other document. This can usually be achieved by clicking on “File” and then “Print” from the menu bar.